

湖南怡永丰新材料科技有限公司
样品检验报告单

产品名称	汉达 8930 无溶剂胶水纯铝试验	检测日期	2025 年 3 月 15 日
批号	DY250305	结构	PET12/AL7/PE60
客户名称	内部打样		
内层剥离力	横: 7.74N/15mm 纵: 6.43N/15mm	起封温度 129 度	横: 46.48N/15mm 纵: 49.92N/15mm
7 天加速内层剥离力	横: 6.57N/15mm 纵: 8.44N/15mm	摩擦系数	内对内 0.185 内对钢 0.191
表层剥离力	横: 剥离断裂 纵: 剥离断裂	7 天加速表层剥离力	横: 剥离断裂 纵: 剥离断裂

产品名称	汉达 8930 无溶剂胶水镀铝试验	检测日期	2025 年 3 月 15 日
批号	DY250304	结构	PET12/VMPET12/PE60
客户名称	内部打样		
内层剥离力	横: 3.70N/15mm 纵: 2.69N/15mm	起封温度 131 度	横: 61.77N/15mm 纵: 60.12N/15mm
7 天加速内层剥离力	横: 3.23N/15mm 纵: 1.77N/15mm	摩擦系数	内对内 0.370 内对钢 0.285
表层剥离力	横: 剥离断裂 纵: 剥离断裂	7 天加速表层剥离力	横: 剥离断裂 纵: 剥离断裂

批准:

陈建

审核: 陈建



来自 扫描全能王免费版

手机上的文档、证件扫描识别利器



扫描快速下载识别智能设备

湖南怡永丰新材料科技有限公司
样品检验报告单

产品名称	欧美 9620 无溶剂胶水纯铝 试验	检测日期	2025 年 3 月 15 日
批号	DY250302	结构	PET12/AL7/PE60
客户名称	内部打样		
内层剥离力	横: 9.01N/15mm 纵: 8.01N/15mm	起封温度 129 度	横: 56.49N/15mm 纵: 51.32N/15mm
7 天加速内层剥离力	横: 7.16N/15mm 纵: 6.43N/15mm	摩擦系数	内对内 0.177 内对钢 0.190
表层剥离力	横: 剥离断裂 纵: 剥离断裂	7 天加速表层剥离力	横: 剥离断裂 纵: 剥离断裂

产品名称	欧美 9620 无溶剂胶水镀铝 试验	检测日期	2025 年 3 月 15 日
批号	DY250303	结构	PET12/VMPET12/PE60
客户名称	内部打样		
内层剥离力	横: 2.97N/15mm 纵: 2.80N/15mm	起封温度 127 度	横: 69.51N/15mm 纵: 70.97N/15mm
7 天加速内层剥离力	横: 3.51N/15mm 纵: 2.29N/15mm	摩擦系数	内对内 0.285 内对钢 0.197
表层剥离力	横: 剥离断裂 纵: 剥离断裂	7 天加速表层剥离力	横: 剥离断裂 纵: 剥离断裂

批准:



审核:



检验: 



来自 扫描全能王免费版

手机上的文档、证件扫描识别利器



扫描快速下载识别智能设备

检测报告

签发日期:2025.03.26
第1页,共4页委托单位 湖南怡永丰新材料科技有限公司
地址 湖南省长沙市经济技术开发区天华南路3号下述样品及样品信息由委托方提供并经其确认
样品名称 汉达 8930 无溶剂胶水镀铝试验膜
批号 DY250304
生产日期 2025.3.8
材质 PET12/VMPET12/PE60
生产单位 湖南怡永丰新材料科技有限公司
检测类别 委托检验
来样方式 送样

检测概要

样品接收日期 2025.03.10

样品检测日期 2025.03.10 - 2025.03.26

检测要求 根据客户要求,按照下列标准要求测试接收样品:

GB 4806.7-2023 食品安全国家标准 食品接触用塑料材料及制品

-芳香族伯胺迁移总量

结论

符合

更多检测信息,请查看报告内页。

编制

吕洛洛

审核

陈军军

批准



上海市浦东新区金丰路158号4号楼101-103室2层、3层

This document is issued by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's finding at the time of its intervention only and within the limits of Applicant's instructions, if any. The Company's sole responsibility transaction documents. This documents cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

Note: All test results are only valid for the samples being tested. This test report shall not be reproduced except in full, without the written approval of the testing Laboratory. The Dates for internal quality control data reference only.

Address: Room 101-103 of 1st Floor and 2nd-3rd Floor, Building 4, No.158, Jinfeng Road, Pudong District, Shanghai, China. (201201)
Tel: +86 21 5838-0071 Fax: +86 21 5838-0083

来自 扫描全能王免费版

手机上的文档、证件扫描识别利器



扫描快速下载识别智能设备

检测报告

签发日期:2025.03.26

第1页,共4页

委托单位 湖南怡永丰新材料科技有限公司
地 址 湖南省长沙市经济技术开发区天华南路3号

下述样品及样品信息由委托方提供并经其确认

样品名称 欧美 9620 无溶剂胶水镀膜试验膜
批号 DY250303
生产日期 2025.3.8
材质 PET12/VM PET12/PE60
生产单位 湖南怡永丰新材料科技有限公司
检测类别 委托检验
来样方式 送样

检测概要

样品接收日期 2025.03.10

样品检测日期 2025.03.10 - 2025.03.26

检测要求 根据客户要求,按照下列标准要求测试接收样品:
GB 4806.7-2023 食品安全国家标准 食品接触用塑料材料及制品
- 芳香族伯胺迁移总量

结论

符合

更多检测信息,请查看报告内页。

编制

吕洛洛

审核

陈军军

批准



上海市浦东新区金丰路158弄4号1层101-103室 2层、3层

This document is issued by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's finding at the time of its intervention only and within the limits of Applicant's instructions, if any. The Company's sole responsibility transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.
Note: All test results are only valid for the samples being tested. This test report shall not be reproduced except in full, without the written approval of the testing laboratory. The Dates for internal quality control data reference only.
Address: Room 101-103 of 1st Floor and 2nd-3rd Floor, Building 4, No. 158, Jinfeng Road, Pudong District, Shanghai, China (201201)
Tel: +86 21 5838-0071 Fax: +86 21 5838-0083

来自 扫描全能王免费版

手机上的文档、证件扫描识别利器



扫描快速下载识别智能设备